OJNANI YILSAVOY 'MOAIM DV1d



5
v A 4
?6 IRl S
Sy 13
,‘
i I
?2 ml:?.‘u%fs
il 71ty L o
83 % 44'3\12'315 16y \
: ;a3
56 g 130 [ 15 / ‘F
T \ L k @ €= | Rl
I Py W - _eBle® o
= 16D Jas
B —
i @: ."_‘
o ] k

4 38 o8

/ 4
INCLUDES
Smrul 3

dI1GWVADS ¥IT1LSNH



BLACK WIDOW,ROADSTER, HUSTLER, SCRAMBLER, ENDURO

r NO. REQD. ]
REF. Black
NO. | PART NO. DESCRIPTION Widow |Roadster | Hustler | Scrambler | Endyvre
1 14059 | Nut Coneiok %-20 I 4 41 7 2 2 3 4
2 17673 Spacer Wheel i 1 1
17679 Spacer Wheel 2 2
3 17672 Spacer Wheel 1 T5 Tt
4 17813 Brake Assembly Complete 2 2| 2 1 2
5 13960 Nut Hex 6mm 8 8 8 4 8
6 14080 Washer Flat 3/16 4 4 4 2 4
7 18122 Arm, Actuator 2 2 2 1 2
8 18124 Retainer Cable 2 2 2 1 2
9 18118 Piate Backing 2 2 2 1 2
10 18121 Cam Shaft 2 D 2 1 2
11 18123 Adjuster Cable 2 2 2 1 2
12 18119 Brake Shoe 4 4 4 2 4
13 18120 Spring Brake Shoe 4 4 4 2 4
14 18366 Front Wheel Complete 1 1 J 1
18377 Rear Wheel Complete 1 1 ’ 1
15 15589 Nipple Spoke 72 72 72
16 18367 Spoke Wheel| 72 72 72
17 18368 Bearing 4 4 4
18 14029 Nut Conelok 5/16-18 9 9 15 15 9
19 17922 Spacer Brake 2 1
20 17907 Bearing 4 4
21 18128 Wheel Hub Brake 2 1
22 17927 Wheel Hub ] 2
23 17665 Brake Drum 2 1
24 17921 Spacer Strut T2 2
25 14055 Nut Conelok 5/16-24 4 4 14 14 4
26 17913 Rim LH 2 2
27 17920 Spacer Bearing 1 1
28 15380 Tube 2 2
29 17547 Tire Moto Cross 2
15083 Tire, Trials 2
30 17909 Disc. Wheel 2 2
31 17811 Rim RH 2 2
32 17109 H.H.C. Screw 5/16-24 x 5/8 10 10
33 | GM180079 H.H.C. Screw 5/16-18 x 1 2 3 8 7 2
34 17923 Axle 1 1
17683 Axle 1 1 1
35 17728 Rim Strip 2 2 2
36 17729 Tube 2 2 2
37 17513 Tire 12" Trials 2
17612 Tire 12" Moto Cross 2
38 17534 Strut Brake Side 1 1 1 1
39 17529 Strut 1 1 1 2 1
40 17470 Seal, Shock 2 2 2 2 2
41 10107 Bearing 2 2 2 2 2
42 | GM1037563 Pin 2 2 2 2 2
43 17496 Bushing, Fork 2 2 2 2 2
44 12967 Washer Flat 1 1 1 1 1
45 18026 Bolt, Upper Spring 2 2 2 2 2
486 17479 Bracket Headlight 2
47 17796 Reflector Amber 2
48 17465 Spring, Shock 2 2 2 2 2
49 14032 Nut, Conelok 5/8-18 1 1 1 1 1
50 17701 Bolt Steering Column 1 1 1 1 1
51 30251 Fork Prime 1 1 1 1 1
52 17477 Mount, Handlebar 2 2 2 2 2
53 17663 Clamp, Handlebar 2 2 2 2 2




BLACK WIDOW,ROADSTER, HUSTLER, SCRAMBLER, ENDURO

[ NO. REQ'D.
Mgk Black
NO. PART NO. DESCRIPTION Widow |Roadster | Hustler |Scrambler Enduro
h4 17664 U-Bolt 5/16-24 ! 2 2 2 2 2
5b 14047 Washer Lock b/16 2
56 | GM160693 P.H.M. Screw 5/16-18 x 7/8 2
57 14012 S.T. Screw 14 x 1/2 4 4 4 4 4
58 140456 Washer, Lock 1/4 _ G 7 6 6 7
i 14047 Washer, Lock 5/16" :

- 59 175638 Clamp Mounting 2 2 2 2 2
60 | 17500 Fender 1 1 1 1 1
61 14252 Wiring Harness 1
62 14018 S.T. Screw B-18 x 1 2
63 13785 | Bezel, Headlights 1
64 14250 Headlamp 1
65 15386 Connector 1
b6 14303 Speed Nut U-Type P
67 14026 Nut Sg. 5/16-18 2
68 15420 Housing Headlight 1
69 17724 Brake Cable, Front 1 1 1 1
70 13812 Brake Hand Lever 2 2 2 1 2
71 13813 Ferrule, Brake Cable 2 2 2 1 2
72 13814 Locknut, Ferrule 2 2 p 1 2
73 16591 Clamp Casting, Brake Lever 2 2 2 1 P
74 13816 Clamp, Brake Lever 2 2 2 1 2
75 13815 F.H.M. Screw 5mm x 18mm 4 4 4 2 4
76 13959 P.H.M. Screw 6mm x 18mm 2 2 2 1 2
77 13961 Washer, Lock 6mm 2 2 2 1 2
78 17901 Throttie Cable 1 1 1 1

17717 Throttle Cable 1

11583 Throttle Twist Grip Assembly 1 1 1 1 1
79 10514 Ferrule Twist Grip 1 1 1 1 1
80 14017 F.HM. Screw 10-32 x 1/2 2 2 2 b 2
81 10512 Cable Adaptor Ring 1 1 1 1 1
82 10513 Adaptor Ring 1 3 1 1 1
83 10511 Barrel Twist Grip 1 1 1 1 1
84 10809 Grip Rubber 17 1 1 1 1 1
8b 10769 Grip Rubber 7/8” 1 1 1 1 1
36 17515 Handlebar 1 1 1 1 1
87 17725 Brake Cahle, Rear 1

17726 Brake Cable, Rear 1 1 1 1
88 15418 Switch, Dimmer 1
8 13200 Switch, Engine Kil} 1 1 1 1
90 15432 Lead, Switch 1 1 1 1
3 13468 Cap 1 1 1 1 1
92 30265 Fuel Tank Prime 1 1 1 1 1
93 17942 Decal Roadster R.H. 1

17941 Decal Roadster L.H. 1

179486 Decal Hustler L.H. 1

17945 Decal Hustler R.H. 1

17948 Decal Scrambler L.H, 1

17947 Decal Scrambler R.H. 1

17940 Decai Black Widow L.H, 1

17939 Decal Biack Widow R.H. 1

17944 Decal Enduro L.H. 1

17943 Decal Enduro R.H. 1
94 | GM180042 H.H.C. Screw 1/4-20 x 1-3/4 2 2 2 2 2
95 15352 Spacer Bushing 2 2 2 2 2
96 156345 Bushing Rubber 4 4 4 4 4
97 14028 Nut, Conelok 1/4-20 7 7 7 7 7
98 10934 Cable Retainer 6 6 6 6 6
a9 10322 Fuel Shut-Off Valve 1 1 1 1 1




BLACK WIDOW, ROADSTER, HUSTLER, SCRAMBLER, ENDURO

NO. REQ’'D.
REF. Blac
NQ. | PART NO, DESCRIPTION Widow | Roadster] Hustler |Scrambler | Endure
100 16150 Fuel Line 6" 1 1 1 1
Fuel Line 10" L
101 12324 Clamp Hose 21 2 b 2 2
102 15295 Pad, Tank Mounting 1 1 1 1 1
103 15300 Seat 1 1 1 1 1
104 30262 Frame Prime i 1 1 1 1
105 10016 Snap Uphoistery 8 8 8 8 8
14140 Blind, Rivet 8 8 8 8 8
106 14013 P.H.M, Screw 1/4-20 x 1/2 4 4 4 3 4
GM 160679 P.H.M. Screw 5/16-18 x 1/2 ;
107 17660 Chain Guard 1 1 1 1 1
18079 Decal Caution 1 1 1 1 1
108 18027 Decal Spark Arrestor 1 1 3 1
110 17431 Kick Stand 1 1 1 1 1
111 12382 Pedal, Tube 2 2 2 2 2
112 11185 Caver, Pedal 2 2 2 2 2
113 14002 H.H.C. Screw 5/16-18 x 1-1/2 4 4 4 4 4
114 14016 H.H.M. Screws 8-32 x 5/16 1 1 1 1 1
115 16176 Clamp, Cable Stop 1 1 1 1 1
116 17686 Engine, 4 HP W/Alternator i
17687 Engine, 4HP 1| 1 1
17699 | Engine, 3-1/2 HP } 1
117 16384 Bracket, T.C. Guard Mounting 1 1 1 1 1
118 10602 Nut, Speed 1/4-20 2 2 2 2 2
119 | GM181591 H.H.C. Screw 5/16-24 x 1/2 2 2 2 2 2
120 15391 Spacer, Engine Shaft 1 1 1 1 1]
121 151056 Flange, Fixed Drive T.C. 1 1 3 1 1
122 15311 Key 1 1 1 1 1
123 15163 Bearing T.C. 1 1 1 1 1
124 15131 Washer, Drive T.C. 1 1 1 1 1
126 15126 Spring, Drive 7.C. 1 1 1 1 1
126 15125 Bushing, Drive T.C. 1 1 1 1 1
127 15106 Flange, Movable Drive 1 1 1 1 1
128 15151 Bracket Assernbly, T.C. Weight 1 1 1 1 1
129 165444 H.F.W.L, Screw 3/8-24 x 1-1/2 1 1 1 1 1
130 10467 Clamp, Mounting 1 1 1 1 1
131 13817 Decal Rupp 1 1 1 1 1
132 15711 Decal T.C. 1 1 1 1 1 1
133 17646 Guard, T.C. 1 1 1 1 1
18078 Decal, Caution 1 1 1 1 1
134 15540 Fastener, T.C. Guard 1 1 1 1 1
1356 15600 Support, T.C. Guard 1 1 1 1 1
136 17617 Belt, T.C. 1 1 1 1 1
137 17971 Decal, Pin Strip 1 1 1 1 1
138 301561 Swing Frame Prime 1 1 1
30150 Swing Frame Prime 1 1
139 17292 Bushing Swing Frame 2 2 2 2 2
140 14031 Nut, Conelok 3/8-16 1 1 1 1 1
141 14502 Washer, Lock #10 2
142 14343 Nut, Hex #10 - 32 2
143 16220 | Tail Light 1
144 15288 Lens, Tail Light 1
145 12439 Bulb, Tail Light 1
146 17475 Bracket, Fender Mounting 1 1 1
162566 Bracket, Fender Mounting 1 1
147 14067 Nut Hex #10 1 1 1 1 1
148 14043 Washer Lack #10 1 1 1 1 1
149 15433 Washer Backup 1 1 1 1 1
150 11487 Reflector Red 1 1 t 1 1




BLACK WIDOW, ROADSTER, HUSTLER, SCRAMBLER, ENDURO

| 1. il NO. REQ'D.
ey ] { Black D _I_—
NO. PART NO, DESCRIPTION Widow |Roadster | Hustler | Scrambler Enduro
205 15157 Key 3/16 Sq. x 7/32 1 1 1 1 ; 1
2086 30343 Washer 4 4 4 4 4
207 10058 | Bearing 2 2 2 2z 2
208 30376 | Jackshaft 1 1 1 i 1
209 | 30371 Sprocket 10 Tooth - Key Way 1 1
30372 Sprocket 11 Tooth - Key Way 1 1
15310 Sprocket 11 Tooth {Roll Pin} 1 1
i 15282 Sprocket 10 Tooth {Ro! Pin 3 1
! 12322 Roll Pin 1 1 1 1 1
210 10160 Key 3/16 5q. x 3/4 1 1 1 1 1
211 14033 Nut, Conelok 5/18-18 1 1 1 1 1




BANDIT




BANDIT

REF.
NO. PART NO. DESCRIPTION NQ. REQ'D.
1 15248 Boit, Axle 1
2 30250 Fork in Prime 1 !
3 17680 Spacer 2
4 17907 Bearing 2
5 14059 . Nut, Conelock 1/2-20 ! T
6 14029 Nut, Conelock 5/16-18 ' 5
7 17877 i Hub, Front 2
8 14055 | Nut, Conelock 5/16-24 5
9 17912 \ Rim, R.H. Wheel {Painted) 1
' 17872 ‘ Rim, R.H. Wheel 7 ’ T
10 17910 Wheel, Disc Painted 1
17559 i Wheel, Disc 1 :
o112 15083 Tire 10" Trials i 2 g
©13 15380 Tube 2
.14 17914 Rim, L.H. Wheel {Painted) 1
17873 Rim, L.H. Wheel ! !
15 | GM180079 Screw, H.H.C. 5/16-18 x 1" Lg. 5 ;
16 17109 . Screw, H.H.C. 5/16-24 x 5/8” Lg. 5 !
17 14002~ Screw, H.H.G.5/16.18 x 1-1/2" Lg. o
18 17918 - Spacer, Bearing 1 i
19 10109 ' Cover, Pedal 2 5
20 12382 Tube Pedal 2 '
21 14029  Nut, Conelock 5/16-18 2 _
22 | GM180074 = Screw, HH.C.5/16-18 x 1" Lg. 2
23 17431 | Stand, Kick 1
24 14029 | Nut, Conelock 5/16-18 4
25 14039 | Washer, Flat 4 ;
26 15445 | Plug, Button 1 i
27 14028 | Nut, Conelock 1/4-2 2 |
28 16345 : Bushing, Rubber 4 i
29 30252 Frame in Prime 1 ;
30 10107 Bearing, Steering Column 2
. 31 15352 : Spacer, Bushing T o T2
32 | GM180042 Screw, H.H.C. 1/4-20 x 1-3/4" Lg. 2
33 12324 Clamp, Hose 2
34 16160 . Fuel Line 6" Lag. 1
| 356 [ _ 15419 | Connector, Fuel Line _ o 1
36 | 15295 | Pad, Fuel Tank Mounting T 1
37 10109 | Grip, Plastic 7/8 1.D. 1
a8 17808 : Bolt, Steering Column 1
39 14031 Nut, Conelock 3/8-16 4
40 14032 Nut, Conelock 5/8-18 L o 1
41 16429 Handle Bar 1
42 14017 Screw F.H.M. 2
43 17901 Throttle Cable 1
44 10514 Ferruie, Twist Grip 1
45 10512 Ring, Cable Adaptor
! 46 10511 | Barrel, Twist Grip E
.47 10576 Grip, Plastic 17 1.D. 1
48 10613 | Ring, Adaptor 1
49 17726 °  Brake Cable 1
b 13813 Ferrule, Brake Lever Cable 1
51 13814 Ferrule, Locknut 1
52 15591 Brake Lever 1
i B3 13816 Clamp, Brake Lever 1

10



BANDIT

REF, .
NO. : PART NO. DESCRIFTION NO. REQ'D.
1 54 . 13815 Screw, F.H.M. bBMM x 18MM 2
; 55 ! 13959 Screw, P.H.M. 6MM x 18MM 1
; b6 13960 Nut, Hex 6MM 1
h7 ! 13861 Washer, Ext. Tooth Lock 6MM 1
58 13468 Cap, Gas ) 2
59 30255 | Fuel Tank In Prime 1
60 17971 Decal, Fuel Tank 1
61 17949 Decal, Fuel Tank R.H. 1
17950 Decal, Fuel Tank L.H. 1
62 i 15300 Seat 1
63 | 14067 Nut, Hex #10 1
64 | 14043 Washer, Split Lock #10 1
65 J 15433 | Washer, Back Up 1
66 11487 Reflector, Red 1
67 | 16269 Bolt, Axle 1
68 1 15250 Tensioner, Chain 2 E
151 17678 Spacer, Wheel 1 i
70 | 17813 | Brake Assy. 1 E
71 | 13060 | Nut, Hex 6MM 3
72 ! 14080 Washer, Flat 2 i
73 18122 Lever, Brake 1
74 18124 Screw, Cahle Retainer 1
75 18118 Plate, Brake Backing 1
76 18123 Screw, Cable Adjusting 1
774 18121 Shaft, Cam 1
78 18119 Shoe, Brake 2
79 18120 Spring, Brake 2
80 17922 Spacer, Brake 1
81 17807 Bearing 2
82 17897 Hub, Brake Whee! H
83 17981 Screw, HH.C.5/16-18 x 3-1/8” Lg. 5
84 17665 Drum, Brake 1
85 17108 Screw, H.H.C.5/18-24 x 5/8" Lg. 5
86 17912 Rim, BR.H. Wheel (Painted} 1
17872 Rim, R.H. Wheel 1
87 17910 Disc, Wheel {Painted) 1
17559 Disc, Wheel 1
88 17919 Spacer, Bearing 1
89 17814 Rim, L.H. Wheel (Painted) 1
17873 Rim, L.H. Whee! 1
90 14055 Nut, Cone Lock 5/16-24 5
91 17857 Hub, Sprocket 1
92 17916 Sprocket 84 Tooth 1
a3 14029 Nut, Cone Lock 5/16-18 5
94 17677 Spacer, Wheel 1
a5 14059 Nut, Conelock 1/2-20 1
96 15230 Screw, H.F.W.L. 3/8-16 x 1-3/4" Lg. 2
a7 1403 Nut, Conelock 3/8-16 1
08 17938 Strut (Painted) Blue 2
17867 Strut (Unpainted) 2
99 17848 Spacer, Strut 2
100 GM4A55980 Bolt, R.H.5.N. 3/8-16 x 1" Lg. 2
101 17495 Pin, Brake 1
102 16230 Screw, H.F.W.L. 3/8-16 x 1-3/4" Lg. 1
103 14031 Nut, Conelock 3/8-16 1
104 14031 Nut, Conelock 38-16 1
105 30150 Swing Frame |n Prime 1

1




BANDIT

REF.

NO. PART NO. DESCRIPTION NO. REQ'D.
106 17860 Tube, Sleeve 1
107 14180 Screw, H.H.C. 3/8-16 x 4" Lg. 1
108 15343 Screw, H.H.C. 3/8-16 x 5/8" Lg. 1
109 14035 Nut, F.W.L.5/16-18 1
110 15318 Bracket, Roller 1
111 14771 Washer, Flat 1
112 14770 Roller, Chain 1
113 14771 Sleeve, Roller 1
114 14772 Washer, Roller 1
115 14002 Screw, H.H.C.5/16-18 x 1-1/2"" Lag. 1
116 14016 Screw, H.H.M. #8-32 x 5/16" Lg. 1
117 10176 Clamp, Cable Stop 1
118 17688 Engine 3% H.P. 1
119 12495 Key 1
120 17828 Bracket, Clutch Guard 1
121 13995 Screw, HH.C.5/16-24 x 1/2"' Lg. 2
122 17807 Chain, Drive #35 148 Pt. 1
123 10326 Master Link #35 1
124 14668 11T Clutch, Complete 1
125 12456 Ring, Clutch Retainer 1
126 13946 Washer 2
127 13917 Drum & Sprocket, 11T 1
128 13918 Bearing, Clutch 1
129 13916 Hub Drive, W/Shoes & Springs 1
130 14021 Screw, S.H.S. 1/4-28 x 1/4" Lg. 2
131 13949 Shoe 2
132 13948 Spring, Brown 2
133 13915 Hub, Drive 5/8 Bore 1
134 17840 Spacer, Tube 1
135 14013 Screw, P.H.M. 1/4-20 x 1/2" Lg. 2
136 14045 Washer, Lock 2
137 10502 Nut, Speed 1/4-20 2
138 15285 Guard, Chain 1
139 13817 Decal, Rupp 1
140 15241 Screw, O.H.M. 1/4-20 x 2-3/4"" Lg. 1
141 15641 Washer, CSK Lock 1
142 18079 Decal, Caution 1
143 15061 Retainer, Nylon Cable 1
144 10934 Retainer, Nylon Cable 3




1VOSVY



RASCAL

REF.

NO. PART NO. DESCRIPTION NO. REQ'D.
1 14033 Nut, Conelock 5/8-16 3
2 11490 Spacer ),
3 10257 Nut, Acorn 10-32 6
4 17845 Rim 1
6 10125 Tire 6" 2
7 10124 Tube 6" 2
8 10429 Bearing 2
9 11401 Casting, Wheel Front 1

10 17844 Rim 1

i1 12846 Spacer, Tube 1

12 11399 Stud, Acorn 6

13 12892 Axle, Front 1

14 30248 Handle Bar In Prime 1

15 10140 Cable, Throttle 36" Lag. 1

16 14017 F.H.M. Screw 2

17 10514 Ferrule, Twist Grip 1

18 10512 Ring, Cable Adaptor 1

19 10511 Barrel, Twist Grip 1

20 10613 Ring, Adaptor 1

21 10576 Grip, Plastic 1" 1

22 10109 Grip, Plastic 7/8" 1

23 10111 Bolt, Steering Column 1

24 12364 Plug, Tube 2

25 10934 Retainer, Nylon Cable 1

26 30246 Frame In Prime 1

27 12499 Seat 1

28 14045 Washer, External Tooth Lock 9

29 11157 Thumb Screw 1/4-20 x 5/8"" Lg. 2

30 17894 Brake (Painted) Purple 1

17839 Brake (Not Painted) 1

31 10041 Spring, Brake 1

32 14047 Washer, Lock 4

33 14002 H.H.C. Screw 5/16-18 x 1-1/2" Lg. 5

34 14024 Nut, Hex 5/16-18 4

34A 14035 F.W.L. Nut 5/16-18 1

35 13804 Kickstand 1

36 14016 H.H.M. Screw 8-32 x 5/16"" Lg. 1

37 10176 Clamp, Cable Stop 1

38 12178 Engine 1

39 17828 Bracket, Clutch Guard 1

40 13995 H.H.C. Screw 5/16-24 x 1/2" Lag. 2

41 12495 Key 3/16" x 3/16" x 5/8" Lg. 1

42 13914 Clutch 11T (Complete) 1

43 12456 Retainer Ring 1

44 13946 Washer 1

45 13918 Bearing, Clutch 1

46 13917 Drum & Sprocket 11T 1

a7 13946 Washer 1

48 13916 Hub, Drive W/Shoes & Spring 1

49 13915 Hub, Drive 5/8 Bore 1

50 13908 Spring, Yellow 2

51 13907 Shoes 2

52 14021 Socket Set Screw 1/4-28 x 1/4"" Lg. 2

53 10502 Speed Nut 7.

54 14013 P.H.M. Screw 1/4-20 x 1/2" Lg. 3

14




RASCAL

REF.

NO. PART NO. : DESCRIPTION NO. REQ'D.
55 14044 Washer, Lock 3
56 13837 Guard, Chain 1
57 13817 Decal, Rupp 1
58 17951 Decal (Rascal) 2
59 18079 Decal (Caution) 1 -
60 11154 Axle, Rear 1
61 13993 H.H.C. Screw 1/4-20 x 3/4" Lg. 6
62 14044 Washer, Lock 6
63 12843 Spacer, Wheel 1
64 13833 Sprocket, 72 Tooth 1
65 12810 Chain, Drive #35 122 Pt. 1
66 10326 Master Link #35 1
67 10429 Bearing 2
68 12846 Spacer, Tube 1
69 10253 Stud, Acorn Wheel . s 6
70 14911 Casting, Wheel 6" 1
71 17845 Rim 1
72 10257 Acorn Nut 6
713 12844 Spacer, Wheel 1

15



DELLORTO CARBURETOR RUPP P.N. 18149

o
=

S
R

7
39
ITEM RUPP ITEM RUPP
NO. PART NO. DESCRIPTION NO. PART NO. DESCRIPTION
1 18444 Screw, Sl. Hex Hd. 4m x 15m 21 18463 Ring, Locking
2 14075 Washer, Split Lock # 8 22 18464 Clip
3 18445 Plug 23 18465 Cover, Valve
4 18446 Gasket 24 18466 Spring, Valve
5 18447 Connector, Fuel Inlet 25 18467 Clip
6 18448 Filter 26 18468 Valve
7 18449 Primer 27 18469 Needle, Valve
8 18450 Spring, Primer 28 18470 Screw, ldle Adjustment
9 18451 Circlet, Primer Retaining 29 18471 Spring
10 18452 Cover, Float Bowl 30 18472 Megaphone
1 18453 Reducer 3 18473 Gasket
12 18454 Screw, Idle Slide 32 18474 Jet
13 18455 Spring 33 18475 Atomizer
14 18456 Needle, Float 34 18476 Bowl, Float
15 18457 Float 35 17654 Jet
16 18458 Circlet, Needle Retaining 36 17652 Housing, Jet
17 18459 Gasket 37 18177 O-Ring
18 18460 Screw 38 17653 Hex Nut Fitting
19 18461 Clamp 39 17651 Screw, Jet
20 18462 Nut




